

Ballistic Test Report**The Client:** LAM Enterprise Co.**Description:** Model:100 SR 3124**Order details:****Date:** 26.07.11**Report No.:** 4505**Panel Details:**

Weight (kg.): 1.87 **Areal weight** (kg./m²): 24.87
(lbs.) 4.12 (lbs./sq.ft.): 5.09
Thickness (mm): 25.7 **Dimensions** (mm): 260 X 300
(inches): 1.01 (inches): 10.24 X 11.81
Dry sample ☒ \ Wet sample ()

Test Std.: Vo NIJ-STD-0101.04**Remarks:**

Stand Alone

140mm Clay Backing.

Projectile/Round:

(*) Type:
(*) Origin:
(*) Weight : grains / gr.

Lab. Set-up

(*) Range to Target : 10 m. / 32.81 feet
(*) Temperature : 23 °C / 73 °F
(*) Rel. Humidity : 56 (%)

Test Results

Shot No.:	Test Bullet	Bullet		Distance (feet) (meters)	Angle 90 deg. unless specified	Velocity (ft/sec) (m/sec)	Penetrated/ Stopped	BFS (mm)
		Description	Weight (grains) (grams)					
1	5.45X39.5 M.S.C.	05 87	52.5 3.4	32.81 10	0	2873 875.7	Stopped	18
2	5.45X39.5 M.S.C.	05 87	52.5 3.4	32.81 10	0	2903 884.8	Stopped	21
3	5.45X39.5 M.S.C.	05 87	52.5 3.4	32.81 10	0	2971 905.5	Stopped	20
4								
5								
6								

Remarks:The tested sample complies (☒) \ doesn't comply () to the requirements.

Tested by: YUVAL FUX

